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1. GENERAL INFORMATION:

Product Description: Wooden Acoustic Panel

Model Number: 2440*128*15mm

Model Difference: All models use the same materials

Brand Name:

Applicant:

Manufacturer:

District, Foshan City, Guangdong Province

Testing date May 9, 2011 –May12, 2011

Test Method(If tested): Lead content -- EPA 3050B

Cadmium Content -- EN1122:2001

Mercury Content --EPA3052A

Hexavalent Chromium Content -- EPA 3060A & EPA7196A

PBBs & PBDEs -- EPA3040C/3550C

Directive: Directive 2002/95/EC on the Restriction of hazardous substances and

Commission Decision 2005/618/EC

Remark: All reports as specified by client, determine the Lead, Cadmium,

Hexavalent Chromium and / or PBB & PBDE content in the submitted

samples which are restricted in Directive 2002/95/EC (RoHS)

Checked By_______________________

Yemig May12, 2011

Authorized By_______________________

Ray Zhou May12, 2011

REMAK

Detech Real Estate and Trading Joint stock Company

Head Office: P301 Detech Building, 15B Pham Hung, Tu Liem, HN, VN
Branch office: P706 B2 Block, Ham Nghi, My Dinh 1, Tu Liem, HN, VN

Remak Co., Ltd

Room A68, Building 04, Area A, Junjing Garden, Shishan Town, Nanhai
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2. ASSESSMENT INFORMATION:

Form of evidence of compliance
No. Part Description

Laboratory Report No.
Verdict

1 Black tissue Woollen ENC ENC110509GZ72R1-01 PASS

2 Finishing veneer Melamine ENC ENC110509GZ72R1-02 PASS

3. TEST RESULT:

Lead Cadmium Mercury Chromium
No. Part Description Unit

(Pb) (Cd) (Hg) (Cr
6+

)

1 Black tissue Woollen ppm N.D. N.D. N.D. N.D.

2 Finishing veneer Melamine ppm N.D. N.D. N.D. N.D.

Polybrominated Biphenyls (PBBs)
No. Unit

Mono-

bromobiphenyl

Di-

bromobiphenyl

Tri-

bromobiphenyl

Tetra-

bromobiphenyl

Penta-

bromobiphenyl

Hexa-

bromobiphenyl

Hepta-

bromobiphenyl

Octa-

bromobiphenyl

Nona-

bromobiphenyl

Deca-

bromobiphenyl

1 ppm N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D.

2 ppm N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D.

Polybrominated Biphenyls (PBDEs)
No. Unit Mono-

Bromobiphenyl
ether

Di-
Bromobiphenyl

ether

Tri-
Bromobiphenyl

ether

Tetra-
Bromobiphenyl

ether

Penta-
bromobiphenyl

ether

Hexa-
Bromobiphenyl

ether

Hepta-
Bromobiphenyl

ether

Octa-
Bromobiphenyl

ether

Nona-
bromobiphenyl

ether

Deca-
Bromobiphenyl

ether

1 ppm N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D.

2 ppm N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D. N.D.

Note:

1. N.D.=Not Detected

2. ppm=mg/kg

3. * The samples are tested as a whole (part) which according to the applicant’s request, the result of report

as a average value because of the whole specimen is regarded as constituting from the homogeneous

material. If according to the provision of RoHS, the testing of specimen may have the obvious difference,

and the result may exceed the number in this report. The applicant will undertake all differences and risk.
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APPENDIX

PHOTOGRAPHS OF SAMPLES

---- END OF REPORT ----


